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s - Tubos de Acero de México, S.A.
m =m "-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nmero Page/ Pagina: (52) 723 985 1190 fox
05030794 1/6
Date/Dia: - 30/12/2005

[Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N* Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N* / Gonfirmacion de Venta
083852/01
IManufaciure Process ! Proceso de fabricacion Product Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LITNE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
[ API 5L/ASTM A106/ASME SAL06/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad, 57 Pecs/pz Nominal Weight / Peso Nominal
60.30 X 5.50 MM 6.00 / 6.50 MTS 7.43 RG/M
2 3/8 X 0.218 INCH 19.70 / 21.30 FT 5.03 LB/FT
| TENSTLE TEST / ENSAYOS DE TENSION ]
Specimen condition Specimen dimensions Test ¥. S uT.S. Y.5.
Condicidn de la probeta Dimensiones de la probeia temp Unit / Unidad Unit / Unidad v Elongation
HeatN* | Samplen-] Ls Type Size Temp. (KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N* Tipo Ori Tamarno de
mm lensayo Required/Requerido Required / Requerido Required % in 2 inches
[TMin: TMin: Min % =
[ Thiax: Thax:
LMin: LMin: Max Obt.
°C LMax: LViax: %
40162 |501776|C/B Rec | L 18.50 = 5.4%5 TA 35.41 49.66 Q.71 36.50
40162 |501777|C/B Rec | L | 18.75 x 5.37 TA 34.83 49.31 .71 31.70
40162 |501788|C/B Rec | L 18.65 = 5.43 TA 34.58 48.29 0.72 32.10
40162 (501789|C/B Rec | L 18.60 x 5.38 TA 34.67 48.32 0.72 31.70
72281 |501779|C/B Rec | L 18.52 x 5.41 TA 36.31 50.58 0.72 33.50
72281 (501791|c/B Rec | L 18.64 % 5.54 TA 33.59 48.02 0.70 33.60
72281 |501792|C/B Rec | L | 18.67 = 5.51 TA 34.22 48.40 071 33.00
72281 |501793}jC/B Rec | L 18.63 x 5.45 TA 33.50 48.47 0.69 33.60
Ls: Location of the sample / Localizacion de la muestra C/B: Body / Cuerpo R/U: Upset / Recalque Rec: Strip specimen { Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room Temperature / Temperatura Ambiente EUL: Extension Under Load Method UTS: Untimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: Logitudi i / Minimo L itudinal LMax: L itudi I Maximo L
 TMin: Transverse Minimum / Minimo Transversal TMax: Ti Maximum / Madximo Transversal Min: / Minimo
This is to cerdily that the products duscribed here in were manufaciured, sampled, 1ested, andior mspected in with the i and meets (he inall respects. This certilieste is issued by a computerized system and it Is valid with electronic signature. O the onginal certificate the tradi-mark green colared
Tenaris' is slamped . In case the owner of the original certificate would releasa a copy of it he must attest its conformiy to the original ene, taking upon himseH the responsibillty for any unliawlul of nel allowed use. Ary alieration andior tion will be subjected to the law.,
This cerilicate is bt a declaration of o may it be used as a declaration of nigin.
Este documento cerifica que los produrias descios aqui fueron = probados yio i i dcubrdo con 8 especificacion de referéncia v satistace los Esie s& emite mediante un sistema compularizado y es valide con firma electmnica.  En el ceniticado onginal of logatipo
Tenarls {verde) estd impreso en la haje. En caso de que el poseedor del cenificaco entregue una totocopia oel mismo, desord garantizar l conformidad con & onginal, v se haca respansable por cuakjuer wso legal o indebido. Cualquicr alteracidn wo lalsilicacion secs sujeta a la ey,
Esle cerificado no es, ni puede ser usado, cOmo UG 08CIaracion de ongen. DICA 777040
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

05030794 2/6
Date/Dia: 30/12/2005

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Gustomer's Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente

Manufacturer’s Works Order N* / Gonfirmacidn de Venta

083852/01
Manufacture Process / Proceso de labricacion Product Type / Tipo de producto. Surlace { Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Steel Grade / Grado de acero.
B/X42 PSL1

Standard or Specification / Normas o especificaciones.

API 5L/ASTM Al06/ASME SA106/ASTM AS3 BISELADO NORMAL

Ends / Extremos, NORMAL BEVEL

Dimensions / Dimensiones. 57 Pcs/pz

60.30 X 5.50 MM
2_3/8 X 0.218 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quartity / Cantidad. Nominal Weight / Peso Nominal

7.43 EKG/M
5.03 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

Superficial Hardness / Dureza superficial. |
External/ Extemna
Heat N Sampie Unit Unidad: BHN
Colada N° | Muestra N® Ls fJReq. Min: Reg. Max:
Result /Resullado

40162 |501776 |C/B 135
40162 |501777 |C/B 136
40162 (501788 |C/B 133
40162 |50178% |C/B 132
72281 |501779% |C/B 134
72281 |501791 |C/B 128
72281 |5017%2 |C/B 135
72281 |501793 |C/B 130

Ls: Location of the sample / Localizacion de la muestra
Min: Minimum / Minimo

Req: Required / Requerido

C/B: Body / Cuerpo
Max: Maximum / Maximo

R/U: Upset/ Recalque

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Tenaris' s siamped. In Gase the owner of the original cerificate would release a copy of 1, he must anest its conformity 1o the original one, taking upon himsell the respacsibility for any unlawd ul'or not allowed usa. Any allecation andfer falsification will be subjected to the law,
This cantficate is rol a declaration of origin nor may it be used as a declaration of arigin. |

pratiages yie
Tenaris (verde) estd impreso en la hoja. En caso de que & poseedor del certificadn amregue una teiocopia del mismo, deberd garantizar ka conformidad con el ofiginal, y $e hace responsable por cualquier uso ilegal o indebida.  Cuelquier alteracion yio falsificacion sera sujeta a la ey,

Este documents certifica que oz productos descritos agui fueran ge acuerdo con la

Este cedificado no es, 0l puede ser usado, COMO una deciaracion de otigen,

HeatN® | Sample N- Bend Tes!
Colada N° |_Muestra N° Ensayo de Curvado
40162 |501776 |GOOD/BUENO
40162 |501777 |GOOD/BUENO
40162 |501788 |GOOD/BUENO
This is to cerrfy that the products described here in were manufactured, sampled, lested, andfor inspacted in with the and meets the in all respects. This cedificate i5 1ssued by a compulenzad system 2nd it is valid with slecironic signature, On the original cerificale the trade-mark green colored

de relerencia y satistace los conespondientes requerimientos.  Esle cenificado se emie mediante un sisiéma computarizade y 85 vilido con firma alectrdnica.  En el cenificaco oniginal o logatipo

DICA 777 04 0|
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q - Tubos de Acero de México, S.A.
m:m-—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA T— Page / Pagina: e et

05030794 3/6
pate/Dia:  30/12/2005

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference /' Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
083852/01

Manufacture Process / Proceso de fabricacién. Product Type / Tipo de producto. Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especilicaciones. Steel Grade / Grado de acero. Ends / Exiremos. NORMAL BEVEL

API 5L/ASTM Al106/ASME SA106/ASTM AL3 B/X42 PSLL BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity [ Cantidad. 57 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 5.50 MM 6.00 / 6.50 MTS 7.43 RG/M

2_3/8 X 0.218 INCH 19.70 / 21.30 PT 5.03 LB/FT

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heal N* Sample N° Bend Test

Colada N° | Muestra N® Ensayo de Curvado
40162 |501789 |GOOD/BUENO

72281 |50177% |GOOD/BUENO
72281 |501791 [GOOD/BUENO
72281 |501792 |GOOD/BUENO
72281 |501793 |GOOD/BUENO

CHEMICAIL, COMPOSITION / COMPOSTICION QUIMTCA.
Co

lon, % [ Composicion %
c Mn Si cr Mo S P Ni v Cu Al Sn As b N
X 100 X 1000 X 10000
Heat H Max|
Colada Miny
Sample N° [P Max|
Muestra N° Min|
40162 H 13 111 24 3 3 2 14 40 2 62 23 5 3 i 2 T 1 29
501776 P 14 108 24 4 4 Ak 15 38 2 75 22 4 3 1 3 9 1 30
501776 b 14 106 Z4 4 4 1 14 38 2 75 22 4 3 1 3 b} : 30
S07TTT P 14 106 24 4 4 1 14 38 2 75 22 4 3 1 3 9 1 30
501777 P 13 lo6 24 3 3 1 14 30 2 75 22 4 3 1 3 8 ol 30
501788 P i3 111 24 4 3 102 13 By 2 70 25 & 3 i 2 1S 1 31
‘This is 1o cenify that the products described here in were manufactured, sampled, tested, and/or inspected in with the i and meets the inall respects. This ceniticate is issued by a computerized system and it is valid wilh elecironic signature. On the ofiginal certificate the rade-mark green calored

Tenaris'is stamped. In case he owne: ariginal cenificate would telease a copy of it he must attest its conformity 1o the eriginal one, taking upon himsel the responsibility for any urlawful or rot alkewed use. Any alteration ardior falsification will be subjected to the kaw.

This certificate is not a declaration of origin nonmay It be used as a deciaration of origin,

Este documento certifica que los productos descitos aqul fueron probados yio msp 005,06 acuerdo con 1 especificacian de referencia y satislace los comespondientes requerimientos.  Este conlilicado se emile mediante un sistemna computarizado y es valido con firma electronica.  En ol cenicace enginal el logotipo.
Tonaris (varde) esid impreso en la hoja En caso de qua el possedor del cerilcaco entregue ura foiecopia del mismo, deberd garantizar fa contarmidad pon ef original, y se hace fesponsdbie por cuakider usa flegal o indebido. Cuslquier alteracion yo talsificacian serd sujets a la fey.
Este cerdiicaco 1o 65, nl puede ser usado, como Lna declaracion de origen. - _ DICA 777 040}




- Tubos de Acero de México, S.A.
m:mq_m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México
. o (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax
Dateia:30/12/2005
Customer/Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Gliente Orden - flem N° Customer’s Relerence / Relerencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
083852/01
Manulacture Process | Proceso de fabricacian Product Type ! Tipo de producto. Burlace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 57 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 5.50 MM 6.00 / 6.50 MTS 7.43 RG/M
2_3/8 X 0.218 INCH 19.70 / 21.30 FT 5.03 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % J/ Composicion %
C Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti Ca B L}
X100 X 1000 X 10000
Heat —I Max
Colada Min
Sample N° |P Max
Muestra N° Min
501789 P 1a 112 24 4 3 1.1 14 38 2 65 24 6  § i 2 13 1 31
72281 H 12 107 26 4 2 i 11 37 1 144 32 13 3 1 2 13 1 43
501779 P 14 107 24 4 2 0.5 14 38 2 140 28 13 3 1 3 14 1 44
501779 P 14 107 24 4 2 0.9 14 38 2 140 28 13 3 1 3 14 1 44
501791 P 13 110 25 4 2 1.2 12 38 2 145 29 12 3 1 = 1o 1 46
501792 B 13 109 25 4 3 1.3 11 38 2 144 34 13 3 1 2 12 i 48
501793 B 13 108 24 4 2 1 13 35 2 144 32 13 3 1 2 10 1 48
H: Heat / Colada P: Product f Producto
SUPPLEMENTARY INFORMATION / INFORMACTION SUPLEMENTARIA
FABRICADO FOR SIDERCA
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNMA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLCBULAR DE E
VENTUALES MICROINCLUSIONES.
MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.
This is to certity that the products cescribed hese in were manuactured, sampled, tested, and/or inspected in with the i and moets the il in all regpects. This certificate is issued by a computerized system and it |5 valid with electronic signature. On the ofignal cartificate the trade-mark green colored
Tararis' is stamped, In case the owner ol ihe anginal cerificate would release a copy of it, he must attest its conlermity 1o the orginal one, faking upon himsed the responsibility for any unlawtul or nat allowed use Any alleration andior lalsilication will be subjected to the law.
This certicate is not a dectaration of arigin nor may it be Used as & declaration of origin
Este documento centifica qua Ios productos descrilos aqul fueron manufacturados, probados yfo i de acuerda con & e referencia v salisface los comespondientes requenmientos.  Este cerificado se emite meciante un sistema compularizado y es vilido con firma electdnica.  En e cenificaco anginal el logatipe.
Tenarls (verde) est impresa en la hoja. En casa de que o poseedor del cerificado entregue una lotooopia del Mmisma, deberd garartizar 14 cantormigad con ¢f original, y se hece responsabilf por cualquier usa flegal o indgbido. Clzlouier alteracion yio falsificacion sard sujeta & la ley - -
Este cenificado no gs, ni puede ser usado, come una declaracion de origen. DECA 777 04 0)
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=
q Tubos de Acero de México, 5.A.
Q : m q -m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Fagad Fade: (2122999 120 o
05030794 5/6
pate/Dia: - 30/12/2005

Custorner /Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N* Cuslomer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
083852/01

Manufacture Process / Proceso de fabricacion Product Type / Tipo de producto. Surlace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especiiicaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

APT 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 57 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 5.50 MM 6.00 / 6.50 MTS 7.43 FKG/M

2_3/8 X 0.218 INCH 19.70 / 21.30 FT 5.03 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACTION SUPLEMENTARTA
FABRICACION DE TUBO: LAMINADO EN CALIENTE ¥ SIN COSTURA.
CONTROL VISUAL ¥ DIMENSIONAL: SATISFACTORIO.
MO REPARADO FOR SOLDADURA.
LA DUREZA CUMPLE CON LA NACE MR-01-75 (22 HRC Max.) .
EDICION DE LA NORMA : ASME SA 106/01.
EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: APT 5L, 43° Edition 2004.
EDICION DE LA NORMA: ASTM A53/04a.
EDICION DE LA NORMA : ASTM Al06/04b.
TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT) NOTCH 5%.
PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)
TAMSA REF: 581855

This is to carily that the products described here in were manufactured, sampléd, tested, andlor inspected in with {he specificati and meets the requi in all respects. THis centiticate i issued by 8 computerized system and it is valid with electronic signature. On the original cerilicate the trade-mark green colored
Tenaris' is stamped. In case the awner ol the orginal cenificate weld release a copy of 1t, he must attest its conformity 1o The original ane, faking upon himself the responsibility lor any unlawiul or nat aliwed Lse. Any alterstion andior talsitication will be subjected to the law.
This ceniicate is not a declaration ol arigin nor may it be used as 4 declaration of origin,

Esle documento certifica que los productos descros agqui fueron probados yio de el la icacidn de referencia y satistace los c0 reguenmientos.  Este L =g ermite mediante un sistema computarizada y es vido con Hlema electrénica.  En el cedificado original el logotipo
Tenarls (verde) estd impreso n la hoja. En casa de que el poseedor del certificado enfregue una 1GioCOa Gal MISMD, cdenerd garantizar fa conformidad con el original, y 5& hace respansable por cuamuler uso ilegal o indebido. Cualquier allerackn yo falsificaciin sed sujeta a la ley
Este ceriiicatn no es, ni puede ser usado, como una declaracion de ongen. _ DICA 77704 0
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

05030794 6/6
pateDia:  30/12/2005

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229989 1120 fax

Customer/Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Cuslomer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
083852/01

Manufacture Process / Proceso de fabricacion Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification { Normas o especificaciones. Steel Grade / Grado de acero, Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al06/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Lengiud Quantity / Cantidad. 57 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 5.50 MM 6.00 / 6.50 MTS 7.43 EG/M

2 3/8 X 0.218 INCH 19.70 / 21.30 FT 5.03 LB/FT

TAMSA QUALITY DEPARTMENT SIGNATURE

Quality System Certilied

EATION DEPT
CACTION DE MALIDAD

N* 110950

This is ta certily that the products described here in were manufactured, sampled. lestec, ‘ancfor inspecied in with the i o and maets the.

Tenaris'is stamped. In case the awner of he origingl cartificate would reloase a copy of it hia must ttest is conformmity 10 the original ane. faking upon himsell the responsibiiny foe any unlawiul or nat allowed use. Any ateralion andfor falsification will be subjected o e kaw.
This certificate s not a declaration of ongin nor may it be used as a declaration of origin.
Este cocumenta certifica que s productos descritos agui fugron probados yio.

Teddrs {warde) estd imprese ¢n la hoia. En caso de que ¢ posesdor del cenificads enfregue una lolocopia del mismo, dederd garaniizar ia conlarmidad con & ariginal, y s& hate responsable por cusiquier uso degal o indebida. Cuslquinr alteracion ya falsificacion serd sujeta ala loy,
Este centificado no es, nl puede ser usado, como Una deciaracion de origen.

in all respects. This certilicate is issued by a computerized system and il 15 valid with electronic signature. On the original certiticate the trade-mark green colared

de acuerdo con la de referencia y satistace los i Este llicada se emite mediants un sislema compitarzado y es valide con tima eiectiénica.  En el caniiicado edginal el logatipo

— DICA 777 04 0




